ABSORPTION TEST OF CONCRETE MASONRY UNIT

ASTM C 140
PROJECT AL-ASKAR TRADING & CONT. CO. DATE 7-Jan-2018
CLIENT AL-ASKAR TRADING & CONT. CO. REF No. KQC-2289
LOCATION [DAMMAM, KINGDOM OF SAUDI ARABIA. TYPE HOLLOW BLOCK
SAMPLE No. Unit A B C
SAMPLE DESCRIPTION CONCRETE HOLLOW BLOCK
LENGTH OF SAMPLE mm 400 400 400
WIDTH OF SAMPLE mm 100 99 100
HEIGHT OF SAMPLE mm 200 199 200
WEIGHT OF SAMPLE : (SSD) gm 13,225.0 13,308.0 13,172.0
WEIGHT OF SAMPLE (OVEN DRY) ' gm 12,690.0 12,770.0 12,635.0
WEIGHT OF WATER ABSORBED gm 535.0 538.0 537.0 Average
ABSORPTION AFTER IMMERSION % 422 4.21 4.25 4.23

REMARKS: THE TESTED SPECIMEN WAS IMMERSE IN WATER FOR 24HRS.
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